PANEL, R. RR. SIDE (OUTER) in BODY / AIR CONDITIONING/BODY STRUCTURE COMPONENTS (2) for 1975 Honda CIVIC 1200 HATCHBACK

PANEL, R. RR. SIDE (OUTER) in BODY / AIR CONDITIONING/BODY STRUCTURE COMPONENTS (2) for 1975 Honda CIVIC 1200 HATCHBACK #1
22
  • WASHER, SUB-STRIKER (14x1)
  • WASHER (14X26)
1
  • CAP, SUB-STRIKER
19
  • PILLAR, L. RR.
14
  • PANEL, L. FR. SIDE (OUTER)
13
  • PILLAR, R. RR.
18
  • GUTTER, L. TRUNK
9
  • PANEL, R. RR. SIDE (OUTER)
  • PANEL, R. RR. SIDE (OUTER)
10
  • SUB-STRIKER
17
  • BASE, FUEL FILLER NECK
7
  • SKIRT, RR.
15
  • PANEL, L. RR. SIDE (OUTER)
  • PANEL, L. RR. SIDE (OUTER)
20
  • PANEL, TRUNK (UPPER)
6
  • PANEL, RR.
11
  • GUTTER, R. ROOF
21
  • PANEL, RR. SKIRT
8
  • PANEL, R. FR. SIDE (OUTER)
2
  • PANEL, ROOF
  • PANEL, ROOF
16
  • GUTTER, L. ROOF
3
  • HOLDER, R. GATE SEAL (UPPER)
4
  • HOLDER, L. GATE SEAL (UPPER)
12
  • GUTTER, R. TRUNK
No. Part # Part # / Description Qty Req. List Price Price
1 04781-634-670 04781-634-670 / CAP, SUB-STRIKER

2 - -
2 70101-634-300Z 70101-634-300Z / PANEL, ROOF

1 - -
2 04755-674-300ZZ 04755-674-300ZZ / PANEL, ROOF

1 - -
3 70115-647-310Z 70115-647-310Z / HOLDER, R. GATE SEAL (UPPER)

1 - -
4 70116-647-300Z 70116-647-300Z / HOLDER, L. GATE SEAL (UPPER)

1 - -
6 70290-647-674Z 70290-647-674Z / PANEL, RR.

1 - -
7 04779-634-670Z 04779-634-670Z / SKIRT, RR.

1 - -
8 70301-634-320Z 70301-634-320Z / PANEL, R. FR. SIDE (OUTER)

1 - -
9 70302-634-671Z 70302-634-671Z / PANEL, R. RR. SIDE (OUTER)

1 - -
9 70302-647-671Z 70302-647-671Z / PANEL, R. RR. SIDE (OUTER)

1 - -
10 70314-634-670 70314-634-670 / SUB-STRIKER

2 - -
11 70321-634-310Z 70321-634-310Z / GUTTER, R. ROOF

1 - -
12 70381-634-340Z 70381-634-340Z / GUTTER, R. TRUNK

1 - -
13 70381-647-920Z 70381-647-920Z / PILLAR, R. RR.

1 - -
14 70401-634-320Z 70401-634-320Z / PANEL, L. FR. SIDE (OUTER)

1 - -
15 70045-657-670ZZ 70045-657-670ZZ / PANEL, L. RR. SIDE (OUTER)

1 - -
15 70045-658-670ZZ 70045-658-670ZZ / PANEL, L. RR. SIDE (OUTER)

1 - -
16 70421-634-310Z 70421-634-310Z / GUTTER, L. ROOF

1 - -
17 70460-634-300Z 70460-634-300Z / BASE, FUEL FILLER NECK

1 - -
18 70481-634-340Z 70481-634-340Z / GUTTER, L. TRUNK

1 - -
19 70481-647-920Z 70481-647-920Z / PILLAR, L. RR.

1 - -
20 80701-634-300Z 80701-634-300Z / PANEL, TRUNK (UPPER)

1 - -
21 04780-634-600Z 04780-634-600Z / PANEL, RR. SKIRT

1 - -
22 90526-634-670 90526-634-670 / WASHER, SUB-STRIKER (14x1)

1 - -
22 90527-634-670 90527-634-670 / WASHER (14X26)

1 - -